OSWPOPRSR

DEMONSTRATING LEACHATE TREATMENT
REPORT ON A FULL-SCALE OPERATING PLANT

i This report (SW-758) was written
i by R. L. Steiner, J. D. Keenan, and A. A. Fungaroli,
and is reproduced as received from the grantee.

U.S. ENVIRONMENTAL PROTECTION AGENCY

1979




[

This project was conducted at the GROWS (Geological Reclamation
Operations and Waste Systems, Inc.) landfill in Falls Township,
Pennsylvania, with partial funding from the U.S. Environmental
Protection Agency, demonstration grant No. $-803926.

Publication does not signify that the contents necessarily reflect
the views and policies of the U.S. Environmental Protection Agency, nor
does mention of commercial products constitute endorsement by the U.S.
[...]
after which there exists a perfod whéh the leachate is no longer of a
polluting nature. It is possible that some portions of the landfill
will be in this latter state when the final parts of the landfill are
being completed. Hence, the maximum flow of 20 liters per sq m-week is
a value which may never be attained for extrémely strong leachate. This
maximum flow rate was determined using the site meteorologiéal data
presented in Table 7 and the procedure developed by Remson, Fungaroli
and Lawrence.50 |

Design Leachate Characteristics. The leachate strength parameters

used for design purposes are presented in Table 9. These were obtained

through a modest sampling program conducted during the very early stages

-38-




TABLE 9

DESIGN LEACHATE CHARACTERISTICS

Constituents Raw anghglg*
BODg 1500
Suspended Solids ‘ 1500
Total Solids , 3000
Percent Volatile 55
pH, pH units 5.5
Chlorine 200
lron, total 600
Zinc 10
Chloride 800
Organic Nitrogen 100
Nitrate 20
Sulfate 300
Copper , 1
Hardness : 800
Alkalinity - 1100
Color, standard units 50
Flow, mecd 144
Temperature, F 80

*All units are mg/liter except pH, color,
flow, and temperature.

-39~




of the landfill. However, as discuséed In Chapter 11, the exact

character of waste is difficult to predict for a number of reasons,
including the fact that it is subject to dilution when the infiltration
is high. In addition, because of the on-site variability, it is
possible that single samples do not accurately refleét the character

of the waste.

Design Concept. As discussed in Chapfer Il, a combination of
chemical/physical treatment plus biological treatment i$ often required
for leachate treatment. The principle is that the chemical/physical
units can be used for the remo&al of refractory organic; and for
pretreatment prior to the biological process. In the latter‘case, the
chemical/physical processes are used for the removal of potentlally
inhibitory materials such as heavy metals and ammonia-nitrogen. The
function of the biological units is the stabilization of organic matter
and the oxidation of ammonia nitrogen. As a result of the findings
discussed in Chapter Il and the design leachate quality, this treatment
plant was designed to consist of lime treatment and sedimentation
followed by activated sludge and chlorination. Equalization, air
stripping of ammonia and nutrient addition have subsequently been added
into the chemical/physical section. A schematic of the leachate treatment
plant appears as Figure L. |

Leachate Collection System. The raw leachate is contained within

the lined landfill which was designed to allow for the collection by
gravity of leachate at three locations. These locatlons are outfitted
with manholes from which the leachate is pumped and transported via

pressure lines to the treatment facllity. The leachate entered the plant

=40-




FIGURE 4. SCHEMATIC FLOW SYSTEM 1.WITH AMMONIA STRIPPING LAGOON
Unit volumes are shown in cubic meters (1 cu m = 1000
liters = 264.2 gal = 35.3 cu ft)

Sludge
Holding
2:::>* _ _ _Waste Sludge
21 cum”™ j
Settling
23.7 cu m each

75.7V cum : Chlorine ,
Aeration { Contact ;;6 cum

Manhole Chamber b

. ° : . ‘ R R N V
Pump . Z5;71.cu m l —> 6rq£;
eration = Landf]
' Chamber andfill

Equalization
Lagoon

950 cu m

2 : g T
L__ _Sludge o
H550,

[H5PO,

v

Ammonia Stripping
Lagoon -

950 cu m




via a one thousand gallon holding tank in which little mixing occurred
because the flow from the individual manholes is highly variable, and
pumped sequentially. Following start-up of the equalization pond in
the third year, the holding tank was by-passed. |

Chemical/Physical Section

The chemical/physical portion of the plant consists of the
following: equalization, chemical précipttation and coagulation,
sedimentation of precipitate, air stripping at elevated pH for ammonia
removal, neutralization and nutrient supplementation; Each of these are
discussed in the following paragraphs.

An equalization pond was put on-line during the final project year.
The volume is 950 cu m, and so the design detention time is 1.7h days.
This pond Is aerated to maintain aerobjosis and prevent solids deposition.

A chlorinated polyethylene liner is used as the inner wall of the pond.

Chemical Precipitation. In the chemical treatment phase, the major
design goal was the removal of inorganic materials. In particular, metals
that may interfere with the subsequent biological treatment process are
removed; also, the metals are removed to achieve discharge standards
(Table 8). As part of the chemical treatment, the biochemical oxygen
demand will also be reduced, and the design percentage of reduction was
30 to 50 percent, on the basis of the experience with municipal
wastewater and with leachate as discussed in Chapter IlI.

The chemical treatment step consists of flash mixing followed by
quiescent conditions favorable for coagulation as well as sedimentation

of the chemical sludge. Lime has been the only chemical utilized in

42~




this chemical precipitation step. However, additional feeders and points
of injection have been provided for the use of other chemicals if
necessary. Other chemicals which might be uséd‘include alum, ferric
chloride, synthetic polymers, and- powdered activatéd'carbon.

This unit Is an upflow solids contact reactor clarifier. Lime
slurry is added to cause coagulation and precipitation of the waste
materials. -Thé lime is phmped at a raté COmmén5urate with the rate of
leachate production. The lime slurry Is flash mixed with the incoming
waste, and mixing, flocculation and upflow clarification occur within
a single unit. Solids contact may be optimized by variable sludge
recycle. The chemical treatment facility Is a 3.66 m diameter, 3.66 m
deep cylinder with a hydraulic retention time of 1.7 hours at 380
liter/min flow rate.

Sludge is drawn off the bottom of the reactor'ciarifier and placed
in a comhon sludge holding tank with the waste activated sludge., Sludge
return pumps are available to recircﬁlate‘the sludge and mix It with the
incoming waste water to reduce the amount of chemicals that are needed
for precipitation. (However, the practice to date has been to use fresh
lime and to not recirculate the sludge.). The amount of sludge that
is produced in this step depends upon the composition of the léachate.
The design projection was that approximately 5 percent of.the flow will

be produced as sludge at 1 percent solids concentration.

Air Stripping of Ammonia. As a means of controlling excessive
levels of ammonia in the lime treated stream and in the final effluent,
a lagoon incorporating air stripping of ammonia is included in the

chemical/precipitation-clarification unit in order to take advantage of

-3




the high pH of the upflow solids contact reactor clarifier effluent and

to minimlze the solids loading on the lagoon. On occasion, sodlum
hydroxide has been added to the lagoon to further elevate the pH and
force off additional ammonia. This has been done during cold weather
perlods.

The volume of the ammonia lagoon is 950 cu m; thus providing a
detentlon time of approximately 1.7k days at design flow. The primary
function of the lagoon is to encourage alir stripping of ammonia by Qn
elevated influent pH of 10, aeration and high internal récycle. The
lagoon is lined with chlorinated polyethylene., |[n addition to ammonia
removal, the-lagoon provides equalizatfon in terms of both flow and
sanltary parameters.

Neutralization and Nutrient Supplementation., Sulfuric and

phosphoric acids are added to reduce the pH of the leachaté prior to
entering the biological waste treatment portion of the process.
Phosphoric acid replenishes the supply of o-phosphaté, a necessary
biological nutrient, which is precipitated and removed following the
addition of lime.

Biological Tregtment Section

The biological treatment units consist of two aeration tanks and two
secondary clarifiers. The units may be operated in series or parallel,
The capacity of each tank is 75,710 liter, which corresponds to a 6,6
hour detention time at the maximum flow rate of 380 liter/min. The
aeration chambers are provided with diffused aerators, each driven by

a 14.2 cu m per min blower.

-4




Depending on the actual hydraulic residence time in the aeration
tanks, the activated sludge units were designed to operate in-either the
conventional or extended aeration modes. In ordér to achieve this, the
mixed 1iquor volatile suspended solids (MLVSS) would be maintained in.
the range of 3000 to 8000 mg/liter, Because of the high organlcs loadings
experienced during the last 2 yéars, the MLVSS was in the 8000 to 16,000
mg per liter range. This level is high relative to that normally
maintained in units handling~mﬁnicipa1 wastewater; .However, it is
necessary because of the high BOD loadlng; and because of the requirement
to remove about 90 percent of the BOD remaining after chemical/physical
treatment. The MLVSS is maintained by return sludge pumps capable of
delivering a return sludge flow equal to 200 percent of the influent
flow.

The waste sludge from the activated sludge units and from the
chemjcal treatment process is stored in the sludge holding tank. The
capacity of this tank is 21 cu m, and sludge Is removéd‘as required
and conveyed back to the landfill via tank truck,

Separation of treated wastewater from the MLVSS is achieved by
gravity .sedimentation in the secondary clarifiers. Thé total clarifier
volume is 47,318 liters, in two parallel independentiy Gperable units.
Sludge return is provided with air 1ifts installed in the final settling
tanks. A skimming devfce‘is Tocated in the setfling basin in front of
the scum baffle to remove floating material which is returned to the
aeration compartment. The maximum surface overflow rate is 20.4 cum
per day per sq m (500 gpd/sq ft) based on the peak flow of 380 liter/ _
min.

-45-




Final effluent is directed to the chlorine contact tank after
secondary clarification. The chlorine contact tank provides a retentlon
time of 20 minutes at the 380 liter/min flow rate. The effluent after
chlorination is discharged to the Delaware River or to the land disposal
site depending upon the season of the year. The effluént is not
chlorinated when it is recycled to the landfill. The chlorine contact

tank is a simple baffled tank to assure mixing of the chlorine which is

provided by hypochlorination.




IV.. MATERIALS AND METHODS

‘Experimental'systems

The leachate treatment plant, although designed for chemical/physical
treatment followed by biological treatment, was equipped with sufficient
flexibility to provide for operétional evaluation of a vériety of treatment
sequences. These sequences are each defined in the followfng paragraphs
with reference to Figure 4. Note that the final effluent is disinfected
with sodium hypochlorite prior to discharge during the winter months.

The periods of operation of each"systém is summarized in Table 10. The
principal analysis was conducted during the first two yéars. Additional
trials were conducted during the third yéar. The flow rate and raw
leachate quality was sufficiently dlfferént in the third year to
oftentimes prevent direct comparisons.

System | - Chemical/Physical followed by Biological Treatment.

System 1 is the basic treatment sequence with lime treatmént for metals
removal followed by aﬁmonia stripping and conventional activated sludge.
System la refers to the use of System 1 when the air stripping was not
used, whereaSVSystem Ib signifies that the lagoon was included in the
‘Flow sequence. System la waé tested in the late winter of 1975-76,

and System 1b in the summer of 1976, the winter of 1976-77, the early
spring of 1977, and the spring and sﬁmmér of 1978. During the 1978 test
period, the raw leachate entered the plant via the equalization pond.

System 2 - ChemicaI/Physical'Treatmenf. Two subsystems have been

evaluated. These, Systems 2a and 2b, consist of lime treatment either
without or with subsequent removal of ammonia by air stripping. The

-47-




TABLE 10

PERIODS OF OPERATION OF LEACHATE TREATMENT SYSTEMS

System . Period of Operation of Full-Scale Units
Ia* November 15, 1975 through January 12, 1976
1t June 14, 1976 through April 30, 1977
bt January 1, 1978 through August 31, 1978
22" November 15, 1975 through January 12, 1976
2b™ June 14, 1976 through April 30, 1977
2bf January 1, 1978 through August 31, 1978
3™ January 12, 1976 through April 2, 1976
3+ May 1, 1977 through August 31, 1977
i Janﬁary 12, 1976 tﬁrough April 2, 1976

5
o+

May 1, 1977 through August 31, 1377

*
Neither ammonia lagoon nor equalization pond used.
+ .

Ammonia lagoon used.

Both ammonia lagoon and equalization pond used.

~48-




o

sy§tem without ammonia stripping (System 2a) was evaluated in the winter
of_l975-1976£ and System 2b in the summer of 1976, the winter of
1976-1977, early spring of 1977, and the spring and summer of 1978.

The equalization ppnd‘was included in this treatment sequence duriﬁg

the most recent period.

System 3 ~ Biological followed by Chemical/Physical Treatment.

This is the reversal of System 1. This system was studiéd during the
winter of 1976. The resﬁlts indicated poor treatment efficiency, most
~ likely due to heavy metal and ammonia toxicity. However, it might have
been argued that a sufficient amount of activated sludge h;d not
developed. Therefore, System 3 was reevaluated in;order‘to test this
iatter hypothesis. This took place during the late spring and early
summer of 1977.

This system has been tested, the

results showing poor treatment efficiency. Howevér, as indicated above,
the performance might have improved if a previously acclimatedcactivated
sludge were available. Consequently, System 4 wa$.opéfat%§ and tested
simul taneously with Sysfem 3 Huring the spring and early summer of 1977.

System 5. - Bench-Scale Testing. As a‘supplément tovtﬁe”fhll~scale

treatment processing, some smallér scalé work has beén undertaken. This
effort serves two purposes. First, it allows the operator to readily
develop operational guidelines. For éxample; Jjar tests have been used
to determine proper chemical dosages.

The second purpose is to provide an opportunity for evaluating
additional treatment techniques.  Specifically, bénch-scalé testing has

been used to evaluate activated carbon treatment of raw leachate.

~h9-




Granular activated carbon has been used in column studies to obtain
performance characteristics, The results are discussed in Chapter IV,

Process Monitoring

An analytical laboratory was established in a trailer located
immediately adJacent to the treatment plant. The trailer Is outfitted
with the apparatus to perform the analyses Indicated below and Is
environmentally controlled with a heating/air conditioning system.

The need for extensive bench—scalé testing and the large number of
analyses needed for process control and monitoring made the on-sjte
laboratory mandatory. The laboratory ls operated by the chemist-operator
employed specifically for this projéct.

The chemical analyses performed routinély are presented in Table 11.
These have been selected on the basis of four criteria: they represent
the most common chemical parameters used in thé literature to characterize
landfill leachate; they provide sufficient data to completely evaluate the
unit operations in terms of process and total system efficiency; they are
needed for process control; and they are required to specifically define
the leachate.

All analyses are performed in accordance with the 13th edition
of Standard Methods, ASTM Standards pt-23, and the 1974 edition
of EPA Methods.5]_54 The analyses are performéd on total samples as
opposed to filtrate samples. Some preparation of the raw leachate is
required for heavy metals determinations."

Electrometric techniques are used in the detérmination of ammonia-N,

dissolved oxygen (with perfodic checks using the Azide Modification of

-50-




ROUTINE LABORATORY CHEMICAL ANALYSIS

TABLE 11

Daily
EPA Detec~
. Storet tion